BORMANN] £/

Life in style.

e

~ 8
% z P

SoA =
B .\\\\\\\.,"
)

j:&? ) 1
v

BBO1900

042365

v2.1

WWW.BORMANNTOOLS.COM



Safety instructions
This product is intended for outdoor use only. Do not use indoors.
Never leave a burning fire unattended. Always keep children and pets at a safe distance from the oven when in use.

FIRE HAZARD: May emit hot embers while in use.

DANGER OF CARBON MONOXIDE POISONING: Never light this product, let it smolder or cool down in confined spaces.
Do not use this product in a tent, caravan, car, cellar, loft or boat. Do not use this unit as a furnace.

CAUTION: Do not use gasoline, white spirit, lighter fluid, alcohol or other similar chemicals for lighting or relighting. Use only
firelighters complying to EN1860-3.

IMPORTANT: When opening the lid at high temperatures it is essential to lift the lid only slightly, which allows air to enter slowly
and safely, preventing any back-draft or flare-ups that may cause injury. Do not use under any awnings, parasols or gazebos.
Do not use the charcoal barbecue on decking or any other combustible surfaces such as dry grass, wood chips, leaf mulch, or
decorative bark. Ensure that the charcoal barbecue is positioned at least two meters away from flammable items.

CAUTION: This product will become very hot. Always use heat resistant gloves when handling hot ceramics or cooking surfaces.
Allow the unit to cool down completely before. moving or storing. Do not move it during operation.
Always inspect the unit prior to use forfatigue.and damage, and replace as and when necessary.

06nyisc acpaleiag

AUTO TO TIPOLOV TIpoopLlETAL LOVO YLa EEWTEPLKA,XPNONSMNV.TO XPNOLUOTIOLETE O ECWTEPLKOUC XWPOUC.

Moté unv adnvete pLa avappévn pwtid xwplc eriBAedn. Kpatatemavta ta matdld Kot ta Katokidla oe aodaAr] andotacn
arnd TNV Pnotapld Otav auTr XPNoLomoLEiTal.

KINAYNOZ NYPKATIAZ: Evoéxetal va e€axBouv kauta kapBouva KaLGAEYOUEVA VALKA KOUGNG KATA TN Xpron.

KINAYNOZ AHAHTHPIAZHZ ANMO MONOZEIAIO TOY ANOPAKA: Floté unv avapete, pny adrnvete va olyokaiel 1 adnvete tnv
{notopLd va KpUWOEL N 0€ KAELOTOUG XWPOUG.

MnV XpnGOLUOTOLE(TE QUTO TO TPOLOV GE GKNVI|, TPOXOOTILTO, QLUTOKIVNTO, KEXAPL, MaTdapli] okddog. Mnv XpnoLUOTOLELTE QUTH
v Ynotapld wg kKAipavo.

MNPOZOXH: Mnv xpnotpomnoleite Bevlivn, OWVOTIVEUUA, UYPO QVATAPWY, OAKOOA 1 GAAEG TTOPOJOLEG XNILKEG OUCILEG yLa TNV
£€vauon N Tnv emavévauon tg Pnotaplds. XpnoLUOTOLEITE LOVO MPOCAVA LUATATTOU, CUMopdwVovTaL e To tpdTtumo EN1860-
3.

ZHMANTIKO: Otav avoiyete to KamakL oe uPnAEg Beppokpaoieg, eival oNUAVTIKO VA AVOCNKWVETE TO KATIAKL LOVO eAadpws
KoL apyd, YEYOVOC TIOU ETUTPETIEL OTOV AEPA VA ELCEPXETAL OPYA KAl e A0PAAELD, ATIOTPEMOVTOC TNV EMLOTPOdN TOU aépa
TUXOV avadAefn mou UMopel va MPOKAAECEL TPAUMATIONO. Mn xpnotpomnoleite TNV Pnotapld KATW ommd TEVIEG, OUMPEAEG N
KLOOKLO.

Mnv xpnoluomnoleite tnv Pnotapld o€ Saneda eEWTEPLKOU XWPOoU amo VA0 ) AAAEG eUdAeKTEC eMLAVELEG, OTIWG ENPO YpaGidL,
pokaviSia E0Aou, duAAOYWHA 1} SlakoouNTKO GAoLO. BeBalwBeite otL n Pnotapld ivat tomoBetnévn Touldylotov SUo PETpa
MOKPLA Ao eUPAEKTO QVTIKELEVAL.

MNPOZOXH: H Ynotapld Ba anoktiosl uPnAn Beppokpacio oAU ypriyopa. XpnoLUOTIOLEITE TTAVTA T KATAAANAQ TTUpipaxa
yavtia otav Xelplleote KauTa KEPAMLKA N eMidaveleg Pnoipatog.

Adnote ™ Pnotapld va KpUWOEL EVIEAWG TIPLV TN UETAKLWVACETE N TNV amoBnkeloete. Mnv TN UETAKWVELTE KATA TN SLApKELD
™G Aetoupylag.

Mavta va embewpeite TRV Pnotapld mpLy amo tn xpron yla eveeifelg ektetapévng Oopag kal InULEG KaL VoL TNV avTiKaOlotdte
Ta pBapuéva TURaTa éTav anatteital.

2 WWW.BORMANNTOOLS.COM Elite

‘‘‘‘‘‘‘‘‘‘‘



WWW.BORMANNTOOLS.COM ([BoRMANN) Elile

dfein



Step 1
Biua 1

Step 2 ——
Brjpa 2

&
7¢ \\

N

WWW.BORMANNTOOLS.COM (BorMANN) £lile

LLLLLLLLL



Step 4
Brina 4

A. M6*15 %i)

B. M6*40 : \\\\\\\\\\\

J

15

Step 5
Bripa 5

\7Z

WWW.BORMANNTOOLS.COM

oite

..........



Step 6
BApa 6

WWW.BORMANNTOOLS.COM

Elite

‘‘‘‘‘‘‘‘‘‘‘



Step 8
BApa 8

* The manufacturer reserves the right to make minor changes to product design and technical specifications without prior notice unless these changes significantly affect the performance and safety of the
products. The parts described / illustrated in the pages of the manual that you hold in your hands may also concern other models of the manufacturer's product line with similar features and may not be
included in the product you just acquired.

* Please note that our equipment has not been designed for use in commercial, trade or industrial applications. Our warranty will be voided if the machine is used in commercial, trade or industrial businesses
or for equivalent purposes.

* To ensure the safety and reliability of the product and the warranty validity, all repair, inspection, repair or replacement work, including maintenance and special adjustments, must only be carried out by
technicians of the authorized service department of the manufacturer.

* Always use the product with the supplied equipment. Operation of the product with non-provided equipment may cause malfunctions or even serious injury or death. The manufacturer and the importer
shall not be liable for injuries and damages resulting from the use of non-conforming equipment.

*0 kataokevaotig Statnpel to Sikaiwpa va mpaypatonoliosl Seutepelouces AANAYEG OTO OXESLOOUO TOU TTPOIOVTOG KAl OTOL TEXVIKA XOPAKTNPLOTIKA XWPLG T(ponyoU eV el80mtoinon, eKTOg EGv oL aAAayEq
QUTEG EMNPEATOLV ONUOVTIKA TNV arddoon Kot Aettoupyia aodaAelag Twv npoioviwy. Ta eéoptripata mou nepypddovrat / anekovifovrol otig oeAiSeg TOu EYXELPLEIOU TIOU KPATATE OTO XEPLOL 0O EVOEXETAL
va adopouV Kat o€ GANCL LOVTEAQ TG OELPAG TTPOIOVTIWY TOU KATACKEVOOTH, HE TIAPOLOLOL XOPOKTNPLOTIKA, KoL EVEEXETAL VA NV TIEPIAAUBAVOVTAL OTO TIPOIOV TTOU OALG QUITOKTHOOTE.

* N&Bete untown Ot 0 e§OMALOPOG pag Sev £XEL OXESLAOTEL yla Xprion OF EUTIOPLKEG, ETOYYEALATIKEG 1} BLOUNXAVIKEG EPapHOYEG. H eyyunon pag Ba akupwBel av To TPOIOV XprOLULOTIOLETAL OF EUTIOPLKES,
ETOYYEALATIKEG 1) BLOUNXAVLKEG ETIXELPAOELS I} YLa AVAAOYOUG OKOTIOUG.

* Mo va Staodadiotel n aoddhela kat n aglomotio Tou TPoidvTog KaBWE Kat n LoxUg TG yyunong OAeg oL epyacieg emublopBwong, eAEyXou, ETILOKEUNG I} OVTLKATAOTAONG CUMTEPIAAUBAVOUEVNG TNG
OUVTAPNONG KaL TWV ELSIKWV pUBLICEWY, TIPETEL VAL EKTEAOUVTAL LOVO Tt TEXVIKOUG TOU EE0UCLOSOTNHEVOU TUALATOG Service ToU KOTAOKEUAOTH.

* XpnOLUOTIOLEITE TTAVTO TO TIPOIOV ME TOV tapeXOUEVO eOMALONO. H Aettoupyia ToU TPoidvTog pe pn-TipoPAENOUEVO eOMALONO evEEXeETaL VO TIPOKOAEDEL BAGRN 1) aKOpA KAl 0OBOPO TPAUHATIONO i BAavarto.
O KATAOKEVOOTAG KoL 0 Eloaywygag oudepia euBUvVN GEPEL yLa TpoUpATLoNOUE Kot BAABEG TTOU TIPOKUTITOUV atd TNV Xprion pn ripoPAendpevou e€omAlopol.

WWW.BORMANNTOOLS.COM Elite

Ufein style.



[EN]

Parts List
Please check parts against the list before assembling your kettle. Take a few moments to familiarise yourself with the contents.
Check that all holes are clear of paint before proceeding with assembly.

No. Description Qry No. Description Qry
1 Handle 3 11 Air vent for fire bowl 1
2 Air vent for lid 1 12 Ash catcher frame 1
3 Thermometer with nut 1 13 Ash catcher handle 1
4 Lid bracket 1 14 Ash catcher 1
5 Lid 1 15 Lid Wheel legs 2
6 Cooking grid 1 16 Long leg 1
7 Charcoal grate support 3 17 Bottom shelf 1
8 Charcoal grate 1 18 Wheels 2
9 Fire bowl 1 19 Wheel cover 2
10 Leg base tube 3
No. Description Qry
A
Screw M6X15 /Washer M6 / 14
NutiM6 set
B 3
Screw M6X40 /Washer,M6
(assembly inithe legs end)
c f/’—\-—\ Thermometer nut.(assembly 1
177\ with the thermometer)
(Ve
] /
D 2
Wheel Nut M8/ Washer M8
Set
E 6
Screw for Handle M5X19
Main Features / Technical Data
¢ Overall Size: 64.5x70x107.5cm
¢ Thickness: 0.8mm
e Lid: Shinny Black Enamel finish
e Fire bowl: Dia.57cm in Shinny Black Enamel finish
e Chrome Plated Cooking Grid Dia: 54cm
¢ Chrome Plated Charcoal Grid
e Stainless Steel Leg Tube Dia: 32mm

8 WWW.BORMANNTOOLS.COM Elite

yyyyyyyyyy



Aiota E§aptnpatwv

EAéyEte ta e€optrpata BAoEL TNC mapakdtw Alotag npv cuvappoloyrnoste thv Pnotapld oag. Adlepwote Aiya Aemtd yio va
efolkelwOeite pe ta meplexdpeva. EAEyEte OTL OAEG OL OTIEG lval KABAPEG ATIO XPWUO TIPLY TIPOXWPIOETE 0T cuvaproAdynon
™¢ Ynotaplag.

No. Nepwypadn eaptiparog | TEM No. Nepypacdn eaptrpatog TEM
1 XelpohaPn 3 11 Aepaywyog mupodoxeiou 1
2 Aepaywyog (Kamakti) 1 12 MAaiolo GUANEKTN OTAXTNG 1
3 OepUOUETPO Kol TTOELUASL 1 13 AaBr GUANEKTN oTAXTNG 1
4 ITAPLYHOA (KOTTAKL) 1 14 JUAAEKTNG OTAXTNG 1
5 Karmakt 1 15 MNodla otAPLENC e TpoxXoUC 2
6 Yxdpa Pnoipartog 1 16 MoédLotnpeng (Lakpu) 1
7 Jtnplypota oxapag 3 17 Katw padt 1
KapBouvwv -
- - 18 Tpoxol 2
Ixapa kappouvwyv 1
NupoSoxeio 1 19 MPOCTATEVUTIKO KAAU LA TPOXWV 2
10 Bdon olUvbeong modlou 3
No. Nepwypadn TEM
A 14
SeT: Bi6o M6X15/PobéNa M6/
Naiuadt M6
B 3
BISQIMEX40/PoSENaL M6
(cVUvéean 0T0.AKPO TWV
rnoSLww,otnpLeng)
C NagEst ouvs 1
f/f—\—\ aLpd LGUV’ £0NGTOU
77\ BepuoUETPOU
1((hay
N/
D 2
™y Zet: NaguddL cuvoean g IWY
l« ”C “ tpoxwv M8/Podéha M8
%
AN
L/
E 6
Biba oUvbeong Tng
XelpohaBrig M5X19

Baokd XopaKTNPLOTIKA / TEXVIKA XOPOLKTNPLOTLKAL
® [evIkEC SlooTAoELG: 64.5%x70x107.5cm

¢ Maxog: 0.8mm

o KarmdkL: yuaAlotepr payLé Badn

e Eotia: ®57cm pe yuaAlotepn epayLe Baodn

* Xpwué oxapa gotiag O: 54cm

* XpwUE oxapa CUAAEKTN OTAXTNG

¢ [nox moSa @: 32mm

9 WWW.BORMANNTOOLS.COM Elite

yyyyyyyyyy








